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TEST REPORT

Test Report No. : CTL2504033031-WF Apr.22, 2025
Date of issue

Equipment under Test : REMOTE CONTROL GLIDER TOYS

Sample No. CTL2504033031

Model /Type ; Y1805

Y1801, Y1802, Y1803, Y1804, Y1806, Y1807,
Y1808, Y1809, Y1810, Y1811, Y1812, Y1813,
Y1814, Y1815, Y1816, Y1817, Y1818, Y1819,
Y1820, Y1821, Y1822, Y1823, Y1824, Y1825

Listed Models

Applicant . SHANTOU CITY CHENGHAI DISTRICT
HONGWANG ELECTRONICS CO., LTD

Address : 1ST AND 2ND FLOOR, NO. 3,YIZHOU ROAD,
CHENCUOZHOU INDUSTRIAL ZONE, LIANXIA
TOWN, CHENGHAI DISTRICT, SHANTOU CITY,
China

Manufacturer : SHANTOU CITY CHENGHAI DISTRICT
HONGWANG ELECTRONICS CO., LTD

Address : 1ST AND 2ND FLOOR, NO. 3,YIZHOU ROAD,
CHENCUOZHOU INDUSTRIAL ZONE, LIANXIA
TOWN, CHENGHAI DISTRICT, SHANTOU CITY,
China

Test result Pass *

* In the configuration tested, the EUT complied with the standards specified page 5.

The test results presented in this report relate only to the object tested.
This report shall not be reproduced, except in full, without the written approval of the issuing
testing laboratory.
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1. SUMMARY
1.1. TEST STANDARDS

The tests were performed according to following standards:

FCC Rules Part 15.249: Operation within the bands 902 - 928 MHz, 2400 - 2483.5 MHz, 5725 - 5875
MHz, and 24.0 - 24.25 GHz.

ANSI C63.10:2013 : American National Standard for Testing Unlicensed Wireless Devices

1.2. Test Description

FCC PART 15.249

FCC Part 15.249(a) Field Strength of Fundamental PASS
FCC Part 15.209 Spurious Emission PASS
FCC Part 15.209 Band edge PASS
FCC Part 15.215(c) 20dB bandwidth PASS
FCC Part 15.207 Conducted Emission N/A
FCC Part 15.203 Antenna Requirement PASS
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1.3. Test Facility

1.3.1 Address of the test laboratory

Shenzhen CTL Testing Technology Co., Ltd.

Zone A, 1st Floor, Warehouse 2, Baisha Logistics Company, No. 3011 Shahe West Road, Nanshan
District, Shenzhen

There is one 3m semi-anechoic chamber and two line conducted labs for final test. The Test Sites
meet the requirements in documents ANSI C63.4 and CISPR 32/EN 55032 requirements.

1.3.2 Laboratory accreditation
The test facility is recognized, certified, or accredited by the following organizations:
CNAS-Lab Code: L7497

Shenzhen CTL Testing Technology Co., Ltd. has been assessed and proved to be in compliance with
CNAS-CLO1 Accreditation Criteria for Testing and Calibration Laboratories (identical to ISO/IEC 17025:
2005 General Requirements) for the Competence of Testing and Calibration Laboratories.

A2LA-Lab Cert. No. 4343.01

Shenzhen CTL Testing Technology Co., Ltd, EMC Laboratory has been accredited by A2LA for
technical competence in the field of electrical testing, and proved to be in compliance with ISO/IEC
17025: 2005 General Requirements for the Competence of Testing and Calibration Laboratories and
any additional program requirements in the identified field of testing.

IC Registration No.: 9618B
CAB identifier: CN0O041

The 3m alternate test site of Shenzhen CTL Testing Technology Co., Ltd. EMC Laboratory has been
registered by Innovation, Science and Economic Development Canada to test to Canadian radio
equipment requirements with Registration No.: 9618B.

1.4. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. to CISPR 16 - 4
~opecification for radio disturbance and immunity measuring apparatus and methods — Part 4:
Uncertainty in EMC Measurements® and is documented in the Shenzhen CTL Testing Technology Co.,
Ltd. quality system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process variability of
devices similar to that tested may result in additional deviation. The manufacturer has the sole
responsibility of continued compliance of the device.

Hereafter the best measurement capability for CTL laboratory is reported:

Transmitter power conducted +0.57 dB (1)
Transmitter power Radiated +2.20dB Q)
Conducted spurious emission 9KHz-40 GHz +2.20dB Q)
Occupied Bandwidth +0.01ppm (1)

Radiated Emission9KHz~30MHz +3.40dB Q)
Radiated Emission30~1000MHz +4.10dB Q)
Radiated Emission Above 1GHz +4.32dB (1)
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Conducted Disturbance0.15~30MHz +3.200B (1)

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.




V1.0

Page 8 of 36 Report No.: CTL2504033031-WF

2. GENERAL INFORMATION

2.1. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25°C

Relative Humidity: 55 %

Air Pressure:

101 kPa

2.2. General Description of EUT

Product Name:

REMOTE CONTROL GLIDER TOYS

Model/Type reference:

Y1805

Power supply:

DC 3.0V from battery

2.4G

Modulation: GFSK

Operation frequency: 2410MHz~2470MHz
Channel number: 31

Antenna type:

Internal Antenna

Antenna gain:

0dBi

Note1: For more details, please refer to the user’s manual of the EUT.

Note2: Antenna gain provided by the applicant.

Note3: The product cannot be configured to operate outside the current frequency band plan through
software configuration, Third parties are not allowed to change any software parameter configuration

of the product.

2.3. Description of Test Modes and Test Frequency

The EUT has been tested under typical operating condition. The Applicant provides communication
tools software to control the EUT for staying in continuous transmitting and receiving mode for testing.
There are 68 channels provided to the EUT and Channel 01/17/31 were selected for testing.

Operation Frequency List :

Channel Frequency (MHz)
01 2410
02 2413
16 2440
17 2442
18 2445
29 2469
31 2470

Note: The line display in grey is the channel selected to perform test.
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2.4. Equipments Used during the Test

Report No.: CTL2504033031-WF

. . Calibration | Calibration
Test Equipment Manufacturer Model No. Serial No. Date Due Date
LISN R&S ESH2-75 860014/010 | 2024/04/30 | 2025/04/29
. ROHDE &
Limitator SCHWARZ ESH3-72 100408 2024/04/30 | 2025/04/29
. ROHDE &
EMI Test Receiver SCHWARZ ESCI 1166.5950.03 | 2024/04/30 | 2025/04/29
Double cone
logarithmic Schwarzbeck VULB 9168 824 2023/02/13 | 2026/02/12
antenna
EMI Test Receiver R&S ESCI 1166.5950.03 | 2024/04/30 | 2025/04/29
Spectrum Analyzer Agilent N9020A US46220290 | 2024/05/02 | 2025/05/01
Spectrum Analyzer Keysight N9020A MY53420874 | 2024/05/02 | 2025/05/01
Horn Antenna Sunogsc'ences DRH-118 A062013 | 2024/12/21 | 2027/12/20
orp.
gctive Cotp Da Ze ZN30900A / 2024/04/30 | 2025/04/29
Antenna
Ocean
Horn Antenna . OBH100400 26999002 2024/12/21 | 2027/12/20
Microwave
Amplifier Agilent 8449B 3008A02306 | 2024/04/30 | 2025/04/29
Amplifier Brief&Smart LNA-4018 2104197 2024/05/03 | 2025/05/02
Temperature/Humi _
dity Meter Jivu MC501 / 2024/05/04 | 2025/05/03
Power
measurement TSTPASS TSPS2023R TSCB220016 | 2024/05/03 | 2025/05/02
module
Power Sensor Agilent U2021XA MY53340004 | 2024/05/04 | 2025/05/03
Power Sensor Agilent U2021XA MY54080012 | 2024/05/03 | 2025/05/02
Test Software
Name of Software Version
TST-PASS V2.0
EZ_EMC(Below 1GHz) V1.1.4.2
EZ_EMC((Above 1GHz) V1.1.4.2

2.5. Related Submittal(s) / Grant(s)

This submittal(s) (test report) is intended to comply with Section 15.249 of the FCC Part 15, Subpart C

Rules.
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2.6. Modifications

No modifications were implemented to meet testing criteria.
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3. TEST CONDITIONS AND RESULTS

3.1. Conducted Emissions Test
LIMIT
FCC CFR Title 47 Part 15 Subpart C Section 15.207

Limit (dBuV)
Frequency range (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

TEST CONFIGURATION

Shielded Footns

EUT

Test

4+ C Receiver

LISN

TEST PROCEDURE

1. The equipment was set up as per the test configuration to simulate typical actual usage per the
user’'s manual. The EUT is a tabletop system; a wooden table with a height of 0.8 meters is used
and is placed on the ground plane as per ANSI C63.10:2013.

2. Support equipment, if needed, was placed as per ANSI C63.10:2013.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10:2013.

4. If a EUT received DC power from the USB Port of Notebook PC, the PC’s adapter received
AC120V/60Hz power through a Line Impedance Stabilization Network (LISN) which supplied
power source and was grounded to the ground plane.

5. All support equipments received AC power from a second LISN, if any.

6. The EUT test program was started. Emissions were measured on each current carrying line of
the EUT using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The
LISN has two monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were
taken: one with Line 1 connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load;
the second scan had Line 1 connected to a 50 ohm load and Line 2 connected to the Analyzer /
Receiver.

7. Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8. During the above scans, the emissions were maximized by cable manipulation.

w

TEST RESULTS

Battery powered products do not require this test.



V1.0 Page 12 of 36 Report No.: CTL2504033031-WF

3.2. Radiated Emissions and Band Edge
Limit
According 15.249, the field strength of emissions from intentional radiators operated within

2400MHz-2483.5 MHz shall not exceed 94dBpV/m (50mV/m):

FCC PART 15.249(d) Emissions radiated outside of the specified frequency bands, except for
harmonics, shall be attenuated by at least 50 dB below the level of the fundamental or to the general
radiated emission limits in §15.209, whichever is the lesser attenuation.

In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a)

Radiated emission limits

Frequency (MHz) Distance (Meters) Radiated (dBuV/m) Radiated (puV/m)
0.009-0.49 3 20log(2400/F(KHz))+40log(300/3) 2400/F(KHz)
0.49-1.705 3 20log(24000/F(KHz))+ 40log(30/3) 24000/F(KHz)

1.705-30 3 20log(30)+ 40log(30/3) 30
30-88 3 40.0 100
88-216 3 43.5 150

216-960 3 46.0 200

Above 960 3 54.0 500

According to 815.249 (a): Except as provided in paragraph (b) of this section, the field strength of
emissions from intentional radiators operated within these frequency bands shall comply with the
following:

Fundamental frequency Field stre_n_gth of fundamental Field st_rength of harmonics
(millivolts/meter) (microvolts/meter)
902-928 MHz 50 500
2400-2483.5 MHz 50 500
5725-5875 MHz 50 500
24.0-24.25 GHz 250 2500

* Field strength limits are specified at a distance of 3 meters.

* As shown in §15.35(b), for frequencies above 1000 MHz, the field strength limits in paragraphs (a) and (b) of
this section are based on average limits. However, the peak field strength of any emission shall not exceed the
maximum permitted average limits specified above by more than 20 dB under any condition of modulation. For
point-to-point operation under paragraph (b) of this section, the peak field strength shall not exceed 2500
millivolts/meter at 3 meters along the antenna azimuth.

* Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by at
least 50 dB below the level of the fundamental or to the general radiated emission limits in §15.209, whichever is
the lesser attenuation.




V1.0

Page 13 of 36 Report No.: CTL2504033031-WF

TEST CONFIGURATION

(A) Radiated Emission Test Set-Up, Frequency Below 30MHz

RX Antenna

3m —————————
| EUT | Turn Table : T
AT re im
0.8 m
-

Ground Plane

A

Receiver

(B) Radiated Emission Test Set-Up, Frequency below 1000MHz

Ant. feed
point

A

i-l_ll I 1-4 m
| EUT

Twmn Tahle

IO.S m

Ground Plane

(C) Radiated Emission Test Set-Up, Frequency above 1000MHz

Ant.feed |
point

3m ————»
|

3
EUT L~
A

1-4 m
Turn Tahle

1.5m

Ground Plane



V1.0 Page 14 of 36 Report No.: CTL2504033031-WF

Test Procedure

1. Below 1GHz measurement the EUT is placed on a turntable which is 0.8m above ground plane,
and above 1GHz measurement EUT was placed on a low permittivity and low loss tangent turn
table which is 1.5m above ground plane.

2. Maximum procedure was performed by raising the receiving antenna from 1m to 4m and rotating
the turn table from 0° to 360° to acquire the highest emissions from EUT

3. And also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical.

Repeat above procedures until all frequency measurements have been completed.
Radiated emission test frequency band from 9KHz to 25GHz.
The distance between test antenna and EUT as following table states:

Test Frequency range Test Antenna Type Test Distance
9KHz-30MHz Active Loop Antenna 3
30MHz-1GHz Bilog Antenna 3
1GHz-18GHz Horn Antenna 3
18GHz-25GHz Horn Anternna 1
7. Setting test receiver/spectrum as following table states:
Test Frequency Test Receiver/Spectrum Setting Detector
range
9KHz-150KHz RBW=200Hz/VBW=3KHz,Sweep time=Auto QP
150KHz-30MHz RBW=9KHz/VBW=100KHz,Sweep time=Auto QP
30MHz-1GHz RBW=120KH2/_VB\£V=1OOOKHZ,Sweep QP
time=Auto
Peak Value: RBW=1MHz/VBW=3MHz,
Sweep time=Auto
1GHz-40GHz Average Value: RBW=1MHz/VBW=10Hz, Peak
Sweep time=Auto

TEST RESULTS

Remark:

1. We measured Radiated Emission at GFSK mode from 9 KHz to 25GHz and recorded worst case.

2. For below 1GHz testing recorded worst at GFSK low channel.

3. Radiated emission test from 9 KHz to 10th harmonic of fundamental was verified, and no
emission found except system noise floor in 9 KHz to 30MHz and not recorded in this report.
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For 30MHz-1GHz

.. CTL2504033031-WF

Horizontal

Shenzhen CTL Testing Technology Co., Lid
Tel: +88-755-804B86104

Radiated Emission Measurement

Filia (RF_4 Drada #9081 Duatic MIES04MS Tiirma: 13210
ma A

.
U]
[T
S o LeLE] 30000 TR 0000
Site LAB Chamber 2 Polarzation: MHovizomtal Terperalors: 2500
Limit: FCC Part15 RE-Class C_30-1000MHz Power: Humidin:  S0%
EUT: Distance:  3m

M- Y1805
Mode:  2410MHz
Hole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTRONICS CO., LTD.

Frequency | Reading | Faclor | Level | Limit  [Margin Azisath

No- | ey | By | (amm) :ﬂvmltdauvﬂn: o) | | o | g |PIF| Remark
1 | BGIBATIE | 726 | 2211 | 2937 | 4600 |16.83 | peak | 100 | 279 | P

7 | GS65300 | B.15 | 2258 | 5073 | 4600 |15.27 | peak | 100 n | P

3 | 72067A0 | 1524 | 2370 | 3804 | 4600 | 7.08 | peak | 100 | 25 | P

4 | B21.3916 | 7.40 | 2621 | 3361 | 4600 |12.30 | peak | 100 | 279 | P

& | ol00654 | 678 | 2684 | 3342 | 4600 |12.58 | peak | 100 | 110 | P

6 | 0454400 | G78 | 2710 | 3388 | 4600 |12.12 | peak | 100 | 308 | P

Vertical

Shershen CTL Testing Technology Co., Lid
Tel: +B6-7 55-80486104

Radiated Emission Measurement

Fila :RF_4 Diatas 18080 Dt MES04NE T 13500
ma dilusim

£ S
b
b4
1o
aw
SR w00 (L] 300,00 T 80
Site LAB Chamber 2 Polarization:  Vertical Terpersies  25(C)
Limit: FOC Part15 RE-Class C_30-1000MHz Power: it S0%
EUT: Distance: 3m
MiM: ¥1BOS
Mode:  2410MHz
Mole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTRONICS CO., LTD.
Freguency | Reading | Factor | Level Limit  |Margin Haight | Azissath
Moo | " iHz) | amuvy | (omm) [ioBavin |aBuvimy | @B) |9 rem | g [FIF] Remark
1 | 1718183 | 1384 | 1275 | 26.68 | 4350 |16.81| peak | 100 | 250 | P
T | BAOD4OT | 746G | 2285 | 3041 | 4600 |1558 | peak | 100 | 24 | P
3 | 7300180 | 1543 | 2371 | 9.4 | 4600 | 686 | peak | 100 | 85 | P
4 | B5439092 | 747 | 2633 | 3430 | 4600 |11.70| peak | 100 | 208 | P
5 | o0ma004 | 794 | 2683 | 3467 | 4600 |11.43 | peak | 100 | 124 | P
B | U350565 | 606 | 2708 | 33.23 | 4600 |1277 | peak | 100 | 277 | P
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For 1GHz to 18GHz
2410MHz
Horizontal
Sherchen CTL Testing Technology Co., Lid
Tel: +86-755-A0405 104
Radiated Emission Measurement
Fil :RF _4 D E1147 Db 32545 Tirrma: 301402
ma s
'l
Bl
1 & E
w ] i L L "'""‘.,-“‘."J CN. .ll gk
L
p-ﬁ“gvf‘m ‘“*wf“ b
an i
R b
AJH w
m 1 1
m ! 1
m
" T T TR AT S TR 800
Site LAB Chamber 2 Polarization: Movizomfal Tarperawe 250
Limit: FCC Part15 RE-Class &_Abave 1GHz_PK Power: Husitin: S0 %
EUT: Distancs: 3m
BNz Y1BOS
Mode: 2410MHz TX
Hole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTRONICS CO., LTD.
Frequency | Reading | Factor | Lewvel Limit  |Margin Haight | Azisath
Moo | " Hz) | vy | (omim) |ioBuvin) [aBuvimy | am) [P e | gy [FIF] Remar
1 48,750 B0.37 =B 06 85231 7400 | 2160 | peak 180 T P
2 T464.250 4T.BE =278 45.09 T4.00 |2B91 | peak 150 ar | P
L] 351250 4764 016 4780 T4.00 | 2620 | peak 150 157 | P
4 122415750 4710 221 4931 7400 | 24680 | peak 180 100 P
-1 13771250 | 481 aTe 52 60 T4.00 |21.10 | peak 150 4 | P
& 18BZT.000 | 4588 8.50 52.47 T4.00 |21.53 | peak 150 i | P
Vertical
i Shenzhen CTL Testing Technology Co., Lid
Tel: +BE-755-804B5104.
Radiated Emission Measurement
Fil :RF _4 Didss (81148 Dt 2S4S Tirrma: 21453
ma e
'l
=]
P P
" o) 4 ‘.i\u..n NI . S
P PP B
L m*.fﬂfww
m L ity e
g

o LAY .

Site LAB Chamber 2 Polarization:  Vertical Temparsrs:  25C)
Limit: FCC Part15 RE-Class C_Abave 1GHz_PK  Power: it S0%
ELT: Distancs: 3m
MiM: Y1805
Mode: 2410MHz TX
Mole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTROMICS CO., LTD.
Frequency | Reading | Factor | Level | Limit in Asiesuth
No- | ey | amuty | ey || (a8 || " | [PF| Remars
1 | 4820750 | 5182 | -BOG | 4388 | 7400 |3014| peak | 150 | S0 | P
T | 7230500 | G312 | -320 | 4962 | 7400 |2408| peak | 150 | 18 | P
3 | DA40.250 | 4073 | 046 | 5019 | 7400 |23.81| peak | 180 | 62 | P
4 | 10840750 | 48B4 | 070 | 4954 | 7400 |24.46| peak | 150 | 348 | P
5 | 13608000 | 4876 | 300 | G266 | 7400 |2134| peak | 180 | 2@ | P
6 | 17271.125 | 44.09 | 801 | 5210 | 7400 |21.90| peak | 180 | 275 | P
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2442MHz

Horizontal

Shenzhen CTL Testing Technology Co., Lid
Tel: +86-755-80406194

Fil 1FF_4
ma  dEuim

Radiated Emission Measurement
D 1817140

Dt 20050415

T He1&ad

3

E.k..ﬁ.
- [T T

e

AORLGE  FRIOE G0 GR0 00 FEORG  (MHe  TTANUGO0 D O0E IGO0 18 A 0 | S0 500
Site LAB Chamber 2 Polarizatior: Horizontal Targardui 2500
Limit: FOC Part15 RE-Class C_Abave 1GHz_PK Poanar: Husiding SR
EUT: Distance:  3m
MiN: Y1BOS
Mode: 2242MHz TX
Mole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTRONICS CO., LTD.
Frequency | Reading | Facior | Lewsl Limnit. in o Azeath
Moo | Hz) | (emuv) | (emim) |pBuvin) |dBuvie | (B) tomy | ey |FIF| Femark
1 4884.210 35.66 =785 2N 400 [2620] AVG | 150 0 P
2 4854 500 B4.33 =145 546.38 7400 [17.82 | peak 150 ™ P
3 BISZE00 | 4735 =211 45.24 7400 [2B.76 | peak | 150 2B5 | P
4 0404 375 47.35 o021 47.48 7400 |2E.54 | peak 150 1 P
=] 120385.125 | 4747 215 4965 T4.00 |24.34 | peak 150 33 | P
6 | 14272750 | 4886 2BB 51.84 T4.00 [2216 | peak | 150 33 | P
T 16880125 | 4548 B.65 52.13 7400 |21.87 | peak 150 241 P
Vertical
Shenzhen CTL Testing Technodogy Co., Lid
Tel: +BE-T55-804R5104
Radiated Emission Measurement
Filia :RF_4 D 21150 Dalec M0IS0415 i 2001741
ma s
'l
1]
5 F3
m e e
P - T
g o
w : ..J*W"Lq“{ s

Site LAB Chamber 2

Polarzation: Vertical

Limit: FOC Part15 RE-Class C_sbave 1GHz_PK Power: Pumidie 50%
EUT: Distance: 3m

MiH: Y1805

Mode: 24420Hz TX

Hile: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTRONICS CO., LTDL

B e e e o e K I i
1 | 4888750 | 5808 | 784 | 5145 | 7400 | 2265 | peak | 180 | 317 | P

T | 7326.125 | G016 | <286 | 47.19 | 7400 |2681| peak | 150 | 04 | P

3 | 0434125 | 4721 | 024 | 47.45 | 7400 |26.55 | peak | 180 | 152 | P

4 | 12047875 | 4700 | 218 | 4819 | 7400 |24.81| peak | 180 | 175 | P

5 | 13875375 | 4B.77 | 476 | 5253 | 7400 |21.47 | peak | 180 | 360 | P

G | 16BBO.125 | 45.11 | 665 | 5198 | 7400 |22.24 | peak | 150 | 245 | P
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2470MHz

Report No.: CTL2504033031-WF

Horizontal

Shenzhen CTL Testing Technology Co., Lid
Tel: +85-755-85406184

Radiated Emission Measurement

ma A

il :RF_4 D #9151 Dhabic BSOS Tirrma: Jclde

B
W 4 1 MJ%HM N E. st gl
u | 1 Jh‘.lpf”;*,nt%_r'h o
Al
Ry

B T T T T = N T N QT e e n ]

Site LAB Chamber 2 Polarization: Hovizomntal

Mode: 24TOMHz TX
Hole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTROMICS CO., LTD.

Terperalwrs:  25C)

Limit: FCC Part15 RE-Class C_Above 1GHz_PK Powar: Hussidin:  SOW
EUT: Distance:  3m
MMz Y1BOS

Freguency | Reading Fnu-l Leval | Limit  [Margin| Heaght | Azisuh
Moo | " MMz | (emuv) | (dmim) |idBuvim) |dBuvimy | (4B) [ T Ll
1 | 4941875 | €108 | 786 | 5322 | 7400 |2078|peak | 150 | 22 [P
Z | 7A09.000 | G188 | -280 | 49.09 | 74.00 |24.91 | peak | 150 | 256 | P
3 | GABOATS | 4744 | 056 | 4800 | 7400 |2600 | peak | 150 | 72 | P
4 | 1130B250 | 4BBE | OBD | 4948 | 7400 |2454|peak | 150 | 143 [P
5 | 13614000 | 4026 | 305 | S53.21 | 7400 |20.79 | peak | 150 | 355 | P
B | 18008125 | 4757 | 405 | 5250 | 7400 |2128|peak | 150 | 57 [P

Vertical
i Sherzhen CTL Testing Technology Co., Lid
Tel: +88-755-A0488104
Radiated Emission Measurement

Filia :RF _4 D :@7152 Dl 20254115 Tirrma: Je24:57

ma  dEuvie

]

(1]

- 5 i ’ﬂmu‘i-...__r -

k =,
,_.»L_/wg%,ﬂ Rl W
] | T,
o

O TR0 OG0 1% 00 A TR i)

Site LAB Chamber 2 Polarization:  Wertical

Limit: FCC Part15 RE-Class C_Abave 1GHz_PK Power: Humidine SR
EUT: Distance: 3m
MMM: Y1805

Mode: 24T0MHz TX
Hole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTROMICS CO., LTD.

Targeraluree  25(C)

i e e P i e R I i s
1 4939, 750 5454 =T 86 48,68 7400 |27.32 | peak 180 105 P
2 T40E.000 50.97 =2 80 48.17 T4.00 25\;3 peak 1§ 34 P
3 SAB5.250 47.32 0.20 4752 7400 |2B.4B | peak 180 az2 P
4 10898125 4B.5T7 081 49,38 7400 |24.82 | peak 180 47 P
B 13722375 4B8.50 AET 52.37 7400 |2183 | peak 180 81 P
B 14893250 4889 313 g2.02 7400 |2198 | peak 180 240 P
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REMARKS:
1.
2.
3.
4,
5.
6.
7.
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Emission level (dBuV/m) =Raw Value (dBuV)+Correction Factor (dB/m)

Correction Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
Margin value = Limit value- Emission level.

-- Mean the PK detector measured value is below average limit.

The other emission levels were very low against the limit.

RBW1MHz VBW3MHz Peak detector is for PK value; RBW 1MHz VBW10Hz Peak
detector is for AV value.

For fundamental frequency, RBW 3MHz VBW 3MHz Peak detector is for PK Value ; RMS
detector is for AV value.
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Frequency bands
2410MHz

.. CTL2504033031-WF

Horizontal

Shernzhen CTL Testing Technology Ca., Lid
Tel: +B6-750-88486104

Radiated Emission Measurement

Filia :FF _4 Dvadas 1891040 Dt 22504018 Tirvma: 18250
mrn Al

af

& "

k)

Site LAB Chamber 2
Limit: FCC Part 16 C
EUT:

MMz Y1BOS

Mode: 24T0MHZ
Hole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTROMNICS &0, LTD.

Frequency | Reading F-m-l Level | Limit [ Margin| Height | Aisuth —
B MHz) (dBuv) | (dBfm) |(dBu'im) [[dBuVim)| (dB) [ T
1 Z310.000 | 4065 969 50.34 7400 |2366 | peak | 160 s | P
2 Z310.000 30,06 4968 .75 400 |1425] AMG | 150 &0 | P
3 Z390.000 | 46.33 ar7 58.10 7400 |1790| peak | 160 s | P
4 Z350.000 00S 977 3952 500 (1418 | AVG 150 aal | P
Vertical
Sherzhen CTL Testing Technology Co., Lid
Tel: +88-T55-804B0 104
Radiated Emission Measurement
Filia :RF _4 Diadas :@1180 Duitic 20050418 T 1824008
070 dlusim
af
) ﬂ
” 1
() 1
m /!
WM"%F‘F!M# At J'M I ,r paak
a . ' i
S 1 ISSNS RO AU [N S I AN U S E—
ar
1T

R T X R X1 Qe & 1 (1 1T 1 T T

Site LAB Chamber 2 Polarzation: Vertical Tarparaws 2500
Limit: FCC Part 15C Prrwar: Hesidine S
ELT: Distapce:  3m

MiM: Y1BOS

Mode: 24T0MHz

Mole: SHANTOU CITY CHEMGHAI DISTRICT HONGWANG ELECTROMICS CO., LTD.

Frequency | Reading | Factor | Level | Limit |Margin Azissith

No. | “iliiz) | (amut) | (e |:ﬂv&n1|[dauwm: e et I N e
1 | zai0000 | 4080 | 968 | 5049 | 7400 |2351 | peak | 180 | O | P

2 | 2310000 | 3042 | 968 | 40.11 | 5400 |13.88| AVG | 150 D | P

3 | z3e0.000 | 4150 | 877 | 5127 | 7400 2273 | peak | 180 | 0 | P

4 | zas0000 | 2007 | 977 | B4 | 5400 |141B| AvG | 180 | O | P
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Frequency bands
2470MHz

Horizontal

Sherzhen CTL Testing Technology Co., Lid
Tel: 488-755-804B5104

Radiated Emission Measurement
Filia (FF_4 D 191187 Dl 2005804016 Tirraa: E00al
mrn e

ar

o

2
SR N - .. " U RN (- T NN SR
n

Site LAB Chamber 2 Polarization: Movizomtal Targarduie 2500
Limit: FCC Part 15 C Power: Humidine  S0%
EUT: Distange; M

B Y 1BOS

Mode: 2470MHz
Hole: SHANTOU CITY CHENGHAI DESTRICT HONMGWANG ELECTROMICE CO., LTD.

Fraguency | Reading Fuu-lu».-dleL Margin Halght | Aziessh
Nee | Mz | (eBuevy | (dRim) [(dBuvin)|dBuvikn)| (B | Pt | agy [FYF| Remark
1 | 24B3.500 | 5048 | 983 | G042 | 7400 1358 |peak | 150 | 0 | P
7 | 24B3E00 | 3034 | 983 | 4027 | 5400 |1373 | AVG | 180 0| P
3 | 2500000 | 4151 | 1000 | 5151 | 7400 |2248 |peak | 150 | 0 | P
4 | 2500000 | 20088 | 1000 | 5908 | 5400 (1402 AVG | 150 | 0 | P
Vertical
Sherzhen CTL Testing Technology Co., Lid
Tel: +88-755-80405104
Radiated Emission Measurement
Fila \RF _4 Dol 181188 Dl 20250418 T 182513
rn  dlu i
a7
w )
I i
.'I.! I..'
n Iulu Ii.
B -‘.' [ 1\
r‘( 1 T
— LT
[ !
ur I e
T "I WMM
ar - T i v
I SR AP et . F— ..i-\.-"'\-. PSSP T TP Feem——— e 3
an

Site LAB Chamber 2 Polarzation: Wertical Tarparauie IS0
Lirat: FCC Part 15 C Poawer: Humiding  SHR
EUT: Destance:

MiM: Y1805

Mode: 24T0MHz
Hole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTROMICE CO., LTD.

Fraguency | Reading F:lnrl Ll | Limit  [Margin Haight | Azt
MHz) | (4Buv) | (dBim) |(dBuvien) |(dBuvim)| 4B) N
Z4BIE00 | 4B.27 | 983 | 58.20 | 7400 |15.80 | peak | 150 | 380
24BA500 | 0034 | 903 | 4027 | 400 |1373| AVG | 180 | aed
Z500.000 | 41.58 | 1000 | 51.68 | 7400 |z242 | peak | 150 | 360
Z500.000 | 2981 | 1000 | 3881 | 5400 |14.08 | AVG | 150 | 380

BRI B ;

sl =
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Field Strength of Fundamental
Remark: This test was performed with EUT in X, Y, Z position and the worst case was found when EUT
in X position.
2410MHz

Horizontal

Sherchen CTL Testing Technoogy Co., Lid
@ Tel: +B8-755-80486194

Radiated Emission Measurement

Fii \RF _4 Diad o112 Dt 20SAAME Tiivea: 182817
12en  duie

118

Site LAB Chamber 2 Polarration: Movizontal Tarrper slurs I5(0H
Lirrat: 114 Poraar: Husadi: SN
EUT: Distapce: 3

MiH: Y1BOS

Mode: 2410MHz
Hole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTROMICE CO., LTD.

Frequency | Reading F-nrl Level | Limit  [Margin| | Haight
[MHz) {dBuV) | (dBfm) |{dBu'im] [[dBuVim) | (dB) Ao
1 | 2410000 | BAOF | 98B0 | G.67 | 19400 |2013 | peak | 150 | 380 | P
T | 2410.000 | 733 | @80 | B213 | 400 |11.87| AVG | 150 | 360 | P

Azisuth
i)

Vertical

Shenzhen CTL Testing Technology Ca., Lid
@ Tel: +88.755-A0405104

Radiated Emission Measurement
Filia :RF _4 Dl #1180 Db 203541 H Tiwra: 12657
1280 Muvim

118

Site LAB Chamber 2 Polarization:  Vertical Targerawra 2500
Lirmit: 114 Proraer: LT VT 1
EUT: Destance: M

M Y1805

Mode: 2410MHz
Hole: SHANTOU CITY CHERNGHAI DISTRICT HONGWANG ELECTRONICS CO., LTD.

Frequency | Reading F-:orll..wull_m Margin Haight | Azt
MHz) | (B | (R (B B | aEy [P e | e
]
]

1 | 2410.000 | 7473 | 98B0 | B453 | 11400 |25.47 | peak | 150
Z | 2410.000 | G367 | SB0 | 7347 | 400 |2053| AVG | 150

h-]
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Field Strength of Fundamental
2442MHz

.. CTL2504033031-WF

Horizontal

Sharshen CTL Testing Technology Ca., Lid
@ Tel: +BE-755-80486184

Radiated Emission Measurement

Filia :RF _4 Dida @118 Duabic 200504018 Tirrea: 1E3050
12mn Al

1

PATEOH RN iSOG s o L]
Sile LAB Chamber 2 Polarration: Morizontal Targardws 250
Limit: 114 Power: Humidine  S0%
EUT: Distance: 3m
MiN: Y1BOS
Mode: 24420MHz
Mole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTROMICS CO., LTD.
Frequency | Reading F-‘lﬂrl Level | Limil  |Margin Haight | Aziesah
Moo | mibz) | (aBuwv) | qEim) fpomuvim) [aBuvim| amy [P0 e | ey |PF| Remark
1 2442.000 B3.03 978 a2 &2 114,00 | 2118 | peak 160 sl | P
2 2442.000 .38 9.7% B1.18 B4.00 |1282 | AVE 150 o) | P
Vertical
Shernzhen CTL Testing Technology Ca., Lid
@ Tel: +86-TE5-A04R6104
Radiated Emission Measurement
Filia :RF _4 Dt #1193 Dl 20EST401E Tirrsa: 13003
1200 dludie
i
1o
l "-‘
w / '-\\.
2 B\
m Hﬂf k‘"—u..,,h
(el " . H'—‘-*
*w“mew 'W%M
£
wa
CAFLON A0 S0 S L]
Site LAB Chamber 2 Polarzation:  Verfical Tarperaure IS5
Limit: 114 Powar: Humidie  S0%
EUT: Distance:  3m
MiM: Y1805
Mode: 2442MHz
Hole: SHANTOU CITY CHERGHAI DISTRICT HONGWANG ELECTROMICS CO., LTD.
Frequency | Reading F-uarl Level | Limil  [Margin Halgh | Aziesuh
Moo Dradiacter PF | Remark
MHz) | (gBuv) | (dBm) [idBuvim) | dBuim) | (4B) fem)

1 2442.000 TE.84 279 B5.7T3 194,00 |2B27 | peak | 150

b ]

(i)
1]
o

T | 2242.000 | G448 | 948 | 7427 | w00 |1993| AVG | 150




V1.0

Page 24 of 36 Report No

Field Strength of Fundamental
2470MHz

.. CTL2504033031-WF

Horizontal

Shenzhen CTL Testing Technology Co., Lid
@ Tel: +88-755-804B86194

Radiated Emission Measurement

Fila :RF _4 Dhads 287186 Dl PISS04E Tirrm: 181 BG4
12en  duis

118

108

NI HEETOF  SE0 W WS MRS A0 RO SR STOR ZREL 0

Site LAB Chamber 2 Polarization: MHorizomtal Tirmgar dure: 250y
Limit: 114 Powar: Husidine:  S0%
EUT: Destance: 3m

i Y1805

Mode: 2470MHz
Mole: SHANTOU CITY CHERNGHAI DIETRICT HONCGWANG ELECTROMICE O, LTD.

Frequency | Reading F-ﬂu-ll.ndlLl-rrl Margin| Haighi || Asieth
Nee | Hz) | pomuvy | sy |iomuvin) |gBuvimy | 8 fem) | gy |FIF| Remark
1 | 2470000 | B153 | 98B | o141 | 19400 | 2250 | peak | 150 | 380 | P
2 | 2470000 | 7071 | 9BB | BOSS | G400 |13.41) AvG | 180 | 360 | P
Vertical
Sherzhen CTL Testing Technology Ca., Lid
@ Tel: +B6-TE5-A04RA104
Radiated Emission Measurement
Filia \FF_4 Dl 181185 Dl 20250416 Tirrea: HE1T-28
1280 dluvim
1l
0l
m ‘Hl“\.'l
/o
ki b
=l
..H"‘f )
! '_..,..-d""ﬂ'.- ‘hﬂ-‘““m
@ MM '“"“'l‘ﬁ-j
Ll
409
T R TR S S e
Site LAB Chamber 2 Polarization:  Wertical Tempirslee  ISICH
Limit: 114 Power: Humiding  S0%
EUT: Distance: 3m
MMz Y1BOS

Mode: 2470MHz
Hole: SHANTOU CITY CHENGHAI DISTRICT HONGWANG ELECTROMNICS GO, LTD.

Frequency | Reading | Faclor Mlargin

1 2470.000 B253 988 241 11400 (2158 | peak | 150

(MHz) (dBu) | (dBim) [(dBulim)|(dBulim) | (dB) i) [dagy.)
a
1]

T | 2470.000 | 7101 | GBB | B153 | 400 |1241 | ANG | 150
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REMARKS:
1.
2.
3.
4,
5.
6.
7.
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Emission level (dBuV/m) =Raw Value (dBuV)+Correction Factor (dB/m)

Correction Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
Margin value = Limit value- Emission level.

-- Mean the PK detector measured value is below average limit.

The other emission levels were very low against the limit.

RBW1MHz VBW3MHz Peak detector is for PK value; RBW 1MHz VBW10Hz Peak
detector is for AV value.

For fundamental frequency, RBW 3MHz VBW 3MHz Peak detector is for PK Value; RMS
detector is for AV value.
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3.3. Occupied Bandwidth Measurement
Limit
N/A

Test Configuration

EUT SPECTRUM
ANALYZER

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 122KHzRBW and 36KHzVBW.

The 20dB bandwidth is defined as the total spectrum the power of which is higher than peak power
minus 20dB.

Test Results

Modulation Channel ngﬁgzl?;w 20dB(RAa|_r|12d)Width Result
CHO1 1.2408 1.310

GFSK CH17 1.2296 1.304 Pass
CH31 1.2164 1.297

Test plot as follows:

GFSK Modulation

Agilent Spectrum Analyzer, - Occupied BW
R e B R A\ BLIGN OFF 09:15:51 AM Apr 16, 2025

I
Center Freq 2.410000000 GHz Center Freq: 2.410000000 GHz Radic Std: None Frequency
— 1 Trig:Free Run Avg|Hold:>1010

#IFGain:Low ™ #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
2.410000000 GHz

Center 2.41 GHz
#Res BW 12 kHz #VEW 36 kHz

Occupied Bandwidth Total Power 10.6 dBm
1.2408 MHz

Transmit Freq Error 10.530 kHz OBW Power 99.00 %
x dB Bandwidth 1.310 MHz x dB -20.00 dB

MSG STATUS

CHO1
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Apilent Spectrum Analyzer - Occupied BW

a0%  AC

Report No.: CTL2504033031-WF

A\ ALIGN OFF 09:17:22 &M Apr 16, 2025

Center Freq: 2.442000000 GHz
Trig: Free Run
#Atten: 30 dB

N e
Center Freq 2.442000000 GHz

#IFGain:Low

Ref 20.00 dBm

Center 2.442 GHz

#Res BW 12 kHz #VBW 36 kHz

Occupied Bandwidth Total Power

1.2296 MHz
8.920 kHz OBW Power
1.304 MHz x dB

Transmit Freq Error
x dB Bandwidth

MSG

Frequency

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

CenterFreq
2.442000000 GHz

10.6 dBm

99.00 %
-20.00 dB

STATUS

CH17

Agilent Spectrum Analyzer - Occupied BW
SENSEINT]

MALIGN OFF 09:18:00 4M Apr 16, 2025

| e T e !
Center Freq 2.470000000 GHz ?e_nteFrFreFili 2.470000000 GH2
gy rig: Free Run

i
=
#IFGain:Low #Atten: 30 dB

Radio Std: None Frequency

Avg|Hold:»10/10

Radio Device: BTS

Ref 20.00 dBm

Center 2.47 GHz
#Res BW 12 kHz

#VBW 36 kHz

Occupied Bandwidth Total Power

1.2164 MHz

6.265 kHz OBW Power
1.297 MHz x dB

Transmit Freq Error
x dB Bandwidth

CenterFreq
2.470000000 GHz

10.5 dBm

99.00 %
-20.00 dB

STATUS

CH31
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3.4. Antenna Requirement

Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device.

Refer to statement below for compliance.

The manufacturer may design the unit so that the user can replace a broken antenna, but the use of a
standard antenna jack or electrical connector is prohibited. Further, this requirement does not apply to
intentional radiators that must be professionally installed.

Antenna Connected Construction

The antenna used in this product is a Internal Antenna, The directional gains of antenna used for
transmitting is OdBi.
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4. Test Setup Photos of the EUT

\ll‘ lllllll 5| = lll
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5. External and Internal Photos of the EUT
External Photos of EUT
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Internal Photos of EUT
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